L. /) waw, parsun. com. e JoPARIUN

= E@
SHas
PARTS CATALOGUE

<

G TR AME AR AT

SUZHOU PARSUN POWER MACHINE CO., LTD



F ok

CONTENTS
N 1~3
BRACKET | oo 1~
i - 4~
BRACKET 8 e 4~
8 S — 6~
QTR N 6 o e 6~
S )
UPPER CASING— g
WERA 3
OTL PN g
EE - 16~11
BOTTOM COVLING o 19~11
s 12~13
CONTROL ST ST BN e 1713
ATEERUREI RS | oo 14~16
LOWER CASING & DRIVE 0 14~16
i S S — 17
LOVER CASING & DRIVE § o 19
B e 1
BLECTRICAL ol o 18
T 19~ 20
IV T AR e 19~
RErEH - 21~13
CYLINDER & CRANKCASR— ;o 21~13
- 24
CRANKSHAFT & PISTON - i i b i 4
R 1 e e e e 15
VALVE e 15
wWR —-——— e 26
OTL PUMP e 26
N — 27~ 18
RUBL o 27~ 18
R 29~ 31
STARTER o 29~ 31
HEAH oo 3
TOP COWLING ASSY 32
.t - 33
FUBL TANK o 33
I 34~ 35

APPENDIX 1 (REPATEKIT) (0 34~ 35

xR BEE 36~ 37
APPENDIY 2 (REPARE KIT) 36~ 17




PAGE 01 0F 37

F15(F20) EH+Ik
BRACKET 1

PARTS NAME:




FI5(F0) E7

F i

L}

PAGE 02 0F 37

Fafai | #21
PARTS NAME: BRACKET 1
S, PART XO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SESE |2kt RHE i (%) SR () %3 it
1 | F5-61016312 ARG R TRAR TILT CLAMP HANDLE ASSY 1
2| F5-01010311 BT AE WASHER |
3 | F25-01010318 Hakids (8) PIN, DETENT 1
4 | F25-01010009 EELE WASHER, NYLON 2
5 |F2s-01010321 {8l 3 PLATE, TILT DETENT )
6 | F25-01010008 WA 4E WASHER | WAVE 2
7 | 2501010007 s AR SCREN , PROLATE REXAGON 2
8§ |F25-01010319 YHEEHE (F) GASKET |, NYLO )
o [ F25-01010322 HERAH () PIN, DETENT 1
10 | F25-01010301 TR BRACKET , ROTARY 1 L
F35-010103018 FEETE BRACKET , ROTARY 1 S
11| CB/T6182-M8 FAR KA EEMMS  (LOCKNIT 48 )
12 | F25-61010010 B8 THICK WASTIER )
13 | F25-01010201 EX RN BRACKET , RICHT 1
14 | F25-01010011 s 3 Lo NUT , PLASTIC )
15 | F15-01010007 LR EEE NUT , SELF-LOCKING )
16 | F25-01010004 FRALE R PLATE , TW0 HOLE !
17 | GB/T6170-M8 7 A I8 NUT M8 1
18 |CB/T93-8 BELES WASHER | SPRING § 1
19 [GB/197.1-8 T8 WASHER 8 1
0 |F25-01010104 HEA e R HAT SCREW , CLAMP )
21 | FI5-01010102 iz 25 CLANP BANDLE )
20 | F25-01610103 R B RIVET )
23 | F-01010003 et % R & CLAMP PLATE )
24 | F25-01010200 B EARAY RIGHT BRACKET ASSY 1
25 | Fas-01010315 REG R ROD , BRACKET 1
26 | 6B/T818-M5x6 TR LM 6 SCREW , PAN HEAD M5x6 1
21 | FI5-01010314 AR RIS SPRING , TENSION 1
28 | 2501010313 AL LEVER  ANGLE ORIENTATLON 1
29 | F15-01010309 YR TE BUSRING , HANDLE 1
30| GB/T7940. 1M £33 EIE B ARMG 0IL, CUP M6 3
31 [ F25-01010002 BE Rk E BUSH , NYLOW 2
3 [ F25-01010003 B e WASHER )
33 | F25-01010362 R WASHER , SEAL 1
3| FI5-01010303 A8 % 20 BEXAGON BOLT 1
35 | FI5-01010317 Ythith BUSH , PIN 1
3% | F25-01010316 AETHEESS SHAFT , ANGLE BRACKET 1
37 | F15-01010001 F RN LY BOLT, CLAMP BRACKET 1
3 | F25-01010101 RS it BRACKET . LEFT 1
3% [F25-01010100 S Sin £ LEFT BRACKET 4SSY 1
4h | FI5-01610403 ENEE CONICAL SPRING 1
41 | F25-01010402 B L T PLATE , PREVENT DESQUAMATION | 1
43 |cB/T879. 2-3x10 MR R4 10 PIN , SPRING 3x10 1




FI5(F0) E7

F i

1T

PAGE 03 0F 37

st | #21
PARTS NAME: | BRACKET 1
S, PART XO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SE5E |2ERY R4 B3 AR ED %3 4it
43 [F25-01010401 AE R A ROD , LIMITATIVE ANGLE 1
aq |F25-01010400 AR R A% ROD ASSY LIMIT ANCLE 1
45 |FI5-01010005 MG % 155 LONG BOLT 1
46 |F25-01010006 BREe TUBE , BOLT 1
47 |F25-01010308 RE T EAE SUPPORT ASSY 1
48 |GB/T896-8 FuthEs CIRCLIP § 1
49 [F25-01010305 9 R LONG SHAFT , BRACKET 1
50 [6B/T91-2x12 Fodglx1l PIN ,COTTER ¢ 2x12 4
51 |GB/T856-9 FofEe CIRCLIP 9 ]
50 |P2s-01010324 FHEAFE () GASKET , NYLON 1
53 |F25-01010303 RS TUBE , NYLON 1
54 |F25-01010307-3 N ERH SHORT SHAFT , OUTER BRACKET | 1
55 |F25-01010307-¢ AESEATE (B) BRACKET , ANGLE LOCKED 1
56 |Fas-01010304 AR EENE SPRING , TENSION 2
57 |F25-01010307-1 AEGENTE ARM , TILT LOCK 1
58 |F25-01010307-2 AESEATE (1) PLATE , TILT LOCK 1
59 |F25-01010306 KHEY TUBE , LONG SHAFT 1
60 |F25-08000007 M sy 7 1




PAGE 04 OF 37

i

BRACKET 2

;;—E(

F23 (F20)

PARTS NAME:




FIS(F20) 27

1T

Eii

PAGE 03 0F 37

FEMLE |HE D
PARTS NAME: | BRACKET 2
S, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SE5E |RERE R4 B3 AR ED i 43
T |oB/T889. 2M8x1 0 [MALEERRRAAUTERELD [LOCKNUT M8x1. 0 )
1 GB/197.1-8 T4Es WASHER g
3 |F2s-01020002 - HR BOLT , DOUBLE HEAD )
¢ |F25-01020001 i BRACKET , STEERING 1 L
F25-010200018 Bl BRACKET , STEERING 1 5
5 |Ps-01000003 e A% WASHER , ABOVE 1
6 |F2s-01000001 FHIE LR BUSH , ABOVE 1
7 |Pas-01060002 FAEGRRA PLATE , FRICTION 1
8 |6B/T5783-M8x30 7 EHAMS % 30 BOLT M8x30 3
9 [6B/T93-8 HELES WASHER , SPRING 8 3
10 |F25-02000015 WE ERR PLATE 1
11 |F25-02000018 KR LONG BOLT )
10 |F25-02030000 HAHEEAE DOUBLE HOLE SHOCK ABSORBER 4ssr | 1
13 |P2s-00060005 FAEE AEEMO NUT 4
14 |F25-00000001 WE R 7 SHELL , MOUNT DAMPER )
15 |F25-00000002 EHWE R MOUNT DAMPER | LEFT AND RIGHT ?
16 |F2s-00060006 7 AEHEMI0 % 120 BOLT 2
17 |oB/97.1-10 F4E10 WASHER 10 4
18 |F25-000060007 7 A EHEMI0 % 80 BOLT 2
19 |F2s-02000002 EHNE TIGHTWIRE , EARTHLNG 1
200 [F25-00000003 AR ER MOUNT DAMPER , FRONT 1
2 |Fas-01000004 FHEIETHE BUSH , BELOW 1 L
FI5-010000048 ERTETHE BUSH , BELOV 1 5
2 |F25-01000005 THEWE 0-RINC 1 L
Fi5-010000058 THEFE 0-RING 1 S
23 [F25-01000006 FETETHE WASHER , BELOW 1




F2S(F20) RAEFM  [pacs o6 05 37
LHELH | BB 24

PARTS NAME: | STEERING




F15(F20) o+

PAGE (07 0F 37

FHEAR

BiLA4

PARTS NAME:

STEERING

AL
R

PART NO.
et

DESCRIPTION
A ()

DESCRIPTION
EHAR X

T
b

REMARES
kit

F25-01030101

HITE Ak

THROTTLE CABLE ASSY

l

F25-01030002

WS g8 ¢10x140

TUBE , WAVE PLASTIC

GB/T889. 2-M10x1. 25

WHERR R AR R0 LT

LOCKNUT M10x1.25

GB/T6171-M10x1. 25

AAREMIOx 1,25

NUT M10x1. 25

F15-01000013

FRRLES

PLATE . HANDLE ORIENTATION

F15-01000011

HiERtE k)

WASHER , HANDLE (LOW)

F15-12000011

i1l

MARK 11

F15-00000007

M

HANDLE , GEAR SHIFT

o |loo |—a |low en | = | =3 | ez | — o

F25-00000009

EHER

LINK , SHIFT ROD

—
=

GB/T97.1-6

FHES

WASHER , PLAIN 6

—
—_

F15-00000012

3.

SPRING , CLAMP

—
(]

F15-00000009

HHLE

WASHER , WAVE

—
[

F15-00000008

S

TUBE , FLANGE

—
=

GB/TS783-M6x35

FAREAEME 35

HEXAGON BOLT Méx35

—
o

F15-01000012

HERFH

WASHER , NYLON

—
=2N

F15-01000008

HELH

WASHER

—
—a

F15-01000009

AT 2H

WASHER |, WAVE

—
oo

F15-01000007

Hinz @)

BUSH , HANDLE

—
D

F4-08000105

16

MARK 5

[ ]
=

F4-08000104

4

MARK 4

[
—_

GR/T91-1. 6x12

Frigpl.6x1)

PIN ,COTTER ¢ 1. 6x12

[
(=]

F15-01030200

RARERAEH

BOLT

[
ez

F4-01090401

HEFLEAR

STOPER , HANG ROPE ASSY

[
s,

T15-01020003

ST RAR

ENGINE STOP SWITCH ASSY

[
o

GB/T848-10

[EER

SMALL WASHER 10

[
=28

GB/T827-2x5

L xS

RIVET , SEMICIRCLE 2x5

)
—a

F4-01090301

RiCHiERE

GRIP , STEERING HANDLE

s
oo

F4-01090302

RitHianeE

RUBBER , HANDLE

[
e

GR/T820-M5x25

T BT KBS « 15

SCREW MSxZ3

L]
=

F4-01090300

ERFREREAH

STEERING HANDLE ASSY

(]
—_

F4-01099303

T

[NDICATOR THROTTLE

[
[

F4-01090007

FHeE

SPRING , COMPRESSION

(]
Tz

F4-01090006

HE

BUSH

LE]
jrsy

F15-01030005

TATTBLER

STAY

(]
o

GB/T5783-M6x20

7 ARG < 20

HEXAGON BOLT Mox20

(]
=

F15-01030001

BRFH

TANDLE STEERING

2
—a

F15-01030100

HAITFEH

LEVER , THROTTLE ASSY

!
1
1
1
1
1
1
1
!
1
1
1
1
1
!
!
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
!
1
1

(]
o

F4-01090003

B TAELERL

FRICTION

(]
e

GB/T6170-M6

75 AR MG

NUT M6

N
=

F25-0103000]

itk

BRACKET, HANDLE




FOS(R20) 2 FH

PAGE 08 (OF 37

Rt | ALEERE
PARTS NAME: | UPPER CASING

21
SN. PART NO. DESCRIPT ION DESCRIPTION aQTyY REMARKS
58513 | THHES FEHER (D BHZIR(ED %2 ;

1 |F25-02010001 5 GUIDE EXHAUST 1
2 [F25-02010002 HEAEE I 0IL SEAL 1
3 |F25-02000011 #a 384 GASKET, EXHAUST PIPE 1

4 |F15-02020000 a8 A EXTAUST PIPE ASSY 1 L

[25-020200008 FETFEAHE EXHAUST PIPE ASSY 1 $
5 | F25-02000012 it PLATE, "¥" 1
6 |CB/197.1-6 THES WASBER 6 7
7 | GB/T5782-M6x50 75 AR 650 BOLT M8x50 3
§ | F25-02000014 $E4THE SEAL, EXHAUST PIPE 1
9 |GB/T8I8-M5x16 T8 5 L EAMSx16 SCREW, PAN HEAD M5x16 2
10 |F25-02000003 FARK CLAPBOARD, EXHAUST 1

11 | F25-02000001 KEREEK UPPER CASING 1 L

F25-020000018 A ERE K UPPER CASING 1 $
12 | GB/T5783-48x30 A E SN0 BOLT M8x30 4
13 | CB/T5782-H8x80 A ERMSR80 BOLT 880 8
14 | GB/T818-Mox10 A A L ATMex 10 SCREW, PAN HEAD M6x10 1
15 |cB/197.1-8 T4E8 WASHER 8 12
16 |CB/T97.1-5 THES WASHER !
17 | CB/T5783-M6x14 A H MG BOLT 6x14 2
18 | GB/T93-6 WG VASHER, SPRING 2
19 | GB/T818-Mbx25 25 B ATM6x)S SCREW, PAN HEAD M6x25 2
200 | GB/T6170-M6 7 G NUT M6 2
21| F25-00000200 KEEEER MANTLE, UPPER CASING 1
20 | F15-12000004 s MARK 4 1




FSRO ZGFH

PAGE 09 0F 37

FHE4 | HERAH
PARTS VAME: | OIL DAX

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREE | EHRS EHAMR P FEHAT(ED W& £
1 |F25-00000100 Al R4 PLUG, OIL LEVEL 1
7 |Fs-00010100 S RELIEF VALVE AUY 1
3 | F25-02010006 L EY GASKET, RELIEF VALVE 1
g |6B/TO7.1-6 THEG VASHER § 15
5 | GB/T5783-M6x25 X A5 HEXAGON BOLT M6x25 13
6 |Fs-02000200 AEEALE STRAINER, O1L 1
7 |6B/T5783-Mox16 S A6 HEXAGON BOLT M6x16 2
g |P25-00000014 Efi#8x1l PN, DOWEL 2
g |FI5-02000006 HER 0IL SUMP 1
10 |Fs-00010007 BEHSEEH HEXACON BOLT 1
11 |F15-00000006 Afidoxl PIN, DOWEL 2
10 |F15-04000003 AEEEAL GASKET 1
13 |F15-04000002 HonEE BOLT, O1L DRALN 1
14 | F25-02000007 A R E JACKET, OLL DRALN !
15 | F25-02010005 iEA ANODE 1
15 | F15-07010009 AR 4 SEAL. ANODE 1
17 | Pis-07010011 P ER COVER , ANODE 1
18 |GB/T97.1-5 THES WASHER 5 1
19 | GB/T5783-M5x12 A AR x 1 BOLT M5x12 1
20 | 6B/TS783-M6x20 A EERM * 20 BOLT M6x20 1
20 | GB/T97.1-6 T4E¢ VASHER 6 1
2 | P15-07010012 Pkt PLATE , ANODE 1




T

F)5(FL0) &7

B LG
Ransk [ k2

PARTS NAME: | BOTTOM COYLING

16 7 1
AN
@i i N 127 19 23 30/@@9\%




F)5(F0) =

FHMLA | KE
PARTS NAME: | BOTTOM COLING
S, PART HLL DESCRIPTION DESCRIPTION 0Ty
Besa | msd LR B FELR D %
L [F15-05000023 W AE WASHER | VAVE 1
2 | F25-03010000 MESEFfaHE LOCKING 4SSY, TOP COWLING 1
3o | FI5-03000015 FHEO1. 01T WASHER 1
4 [ F15-0500002 WESEFFE 54 BUSHING 4 1
5 | 6B/TS783-H6x30 7 AR MOx30 BOLT, HEXAGON M§x30 6
6 F25-03000006 BER DAMPER 4
7 | FI5-03000007 WE BR A BUSHING, DAMPER 4
§ [ F25-03000002 kB B4 SEAL, BOTTOM COWLING 1
9 | F15-05000003 SVikra S RUBBER PLUC, QUADRATE 1
10 [F15-01000015 HIIREF2 JACKET, CABLE 1
11 | F25-03000003 b2 3B RUBBER PLUG, CIRCULAR 1
12 | F25-03000013 bevig VB RUBBER PLUG, ABNORMAL 1
13 [P15-05000017 GRS HA SEAL, RUBBER 1
14 | F25-03000014 &2 COVER BOARD, BOTTOM COWLING 1
15 |e8/197.1-6 FHES VASHER 6 3
16 [ F15-05000008 FR 4% CLAMP 4 1
17 | F15-05000033 THEEAYE JACKET, LEVER 1
18 | F25-03000005 B Ak NIPPLE, RUBRER 6
19 | GB/T5783-M6x20 7 A E M0 BOLT, HEXAGON M6x20 1
20 [F25-03000019 LE A BRACKET ASSY, TENSIONAL SPRING | 1
1| F15-05000026 HEANE SPRING, TENS 10N 1
2 | 6B/TS783-Mex12 7 A HEME 2 BOLT, HEXAGON Mox12 1
13 | F35-03020000 TESZAk LOCKING ASSY, TOP COWLING 1
24 [ F15-05000036 MESBFHEEED BUSHING B 1
15 [ F15-05000009 B tacg NIPPLE, PLASTIC 1
26 [ F25-03000001 kE BOTTON CONLING 1
27 | oBymo3-6 BERES WASHER , SPRING 6 4
2 | F25-0000000¢ Fe k8 BIG WASRER 4
29 | F15-05000006 EEMEE SHEATH, VAVE 1
30 | F15-12000005 s MARK 5 1

1T

PAGE 11 (F 37




FS(F20) SHFH ooy
FRMLR | p4lik

PARTS NAME: CONTROL SYSTEM




FI5(F0) 7

1T

Eii

PAGE 13 (F 37

FhG4R | BYA%
PARTS NAME: CONTROL SYSTEM
SK, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SEEE | RS ERAH () REAR B e &3t
1 |F25-05000008 T B LINK , ACCELEROGRAPH CONTROL 1
2 |Fs-ora00016 T Bk JOINT ACCELEROGRAPH CONTROL 1
3 |OB/TS782M6x55 AEERNS 55 BOLT M6x55 1
& |oB/797.1-6 THHE WASEER 6 6
5 |GB/T96-6 F#Ho LARGE WASHER 6 1
6 |F15-07000012 EERE BUSH , ACCELEROCRAPH ENFORCE 1
7 |F15-07000014 HITAT AR PULLEY , PASSLVITY 1
g [F15-07000013 GBS0 £ PULLEY , DRIVE 1
g |CB/TS783-M6x10 7 ARG <10 BOLT Mox10 1
10 [F15-07000011 BH R EE BRACKET , CONTROL TIGHTWIRE 1
11 |6B/T5783-M6x25 7 KNG x 15 BOLT M6x25 4
10 [F15-05040002 FLEin . BRACKET , SHIFT ROD 2
15 |F25-03030001 3 BEE ROCKER , STOPPER 1
14 |F15-05040100 RS A LEVER , SHIFT ROD 1
15 [6B/T5783-H6x20 ARG x 20 BOLT M6x20 1
16 [F15-05600031 IS SPRING 1
17 |F25-03030002 THEER SHIFT ROD 1 L
F15-030300028 p gt SHLFT ROD 1 5
18 |F15-05000035 ke COLUMNED NUT 1
19 |oB/T6172. 145 7~ f R MG NUT M5 1
20 |FIs-00069012 B34 SPRING 1
1 |6B/T879. 4-3520 PR BRS¢ 300 [PIN | SPRING ¢ 3120 1




F2S(F20) Z 4k PAGE 14 0F 97

REMAR [ ATRERA L H554 1
PARTS NAME: [ LOWER CASING & DRIVE 1

S
&

©

S




F25(F20) RAEFME  [pace 15 0F 37
FHM2R [ ATEERG ¢ BHZ4 1
PARTS NAME: LOWER CASING & DRIVE 1
S, PART XO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SE5E |2ERY R4 B3 AR ED %3 it
1 |6B/T3450.1-25. 8x2. 65 [OFE25.8%2.65 0-RING 25.8x2. 65 ?
2 |F25-04000017 BHHEFE TUBE , ¥ATER 1
F25-040000179 R HiEE TUBE , WATER 1
3 |F25-040000016 RERIE M PIAED PLATE, WATER PUMP 1
4 |6B/T5782 M6xd0 7 f M x 40 BOLT M6x40 4
5 |6B/T97.1-6 T4 WASHER 6 8
6 |F25-04050004 HE FiH DAMPER , WATER PIPE 1
7 |F25-04050001 KERE SHELL , WATER PUMP 1
8 |F25-0405000 KEAZ SHELL , INNER 1
g |F25-04050003 KERREOM T i 0-RING 1
10 |F25-04050000 KEREAE SHELL ASSY, WATER PUMP 1
11 |P25-04040000 KA AR IMPELLER ASSY 1
12 |Fa5-04000014 S OUTER PLATE 1
13 |GB/T5783-M5x25 A f MG x 25 BOLT M6x25 ’
14 |B/T97. 16 FAE WASHER 6 ]
15 |F25-04000012 O 4 PLATE , 0-RING 1
16 [F15-05020004 05 0-RING 1
17 |F25-04000013 i€l WATER SEAL 1
18 [F25-04000007 40410 PIN, DOVEL 3
19 |F25-04000008 Wi BASE , DRIVE SHAFT 1
200 |F25-04000009 AR EHE SEAL 1
21 |FI5-04010003 15 2 Rl 2 2x36x6 0IL SEAL , DRIVE SHAFT y
20 [F25-04010000 Tah s 4 DRIVE SHAFT ASSY 1
F25-040100008 Wbt i DRLVE SHAFT ASSY 1
23 |Pas-04000015 YH# SEMICLACULAR KEY 1
21 [m320048) BaEET A HOUSING, BEAR ING 1
25 [FI5-04000003-1 BH ARk (00 1ER) SHIN (2 0. 7o)
F25-04000003-2 Baank (01 024) SHIM (2 1. Omo)
F25-04000003-3 BaRMER T (1124 SHIM(t: 1. Imn)
F25-04000003-4 B BAR F (1112 X) SHIM (t: 1. 2m)
F25-04000003-5 Bk (01 384) SHIM (t: 1. 3mo)
F15-04000003-6 TR (11 (84 SHIM{t: 1. o)
F25-04000003-7 Baai k(0158 R) SHIM (2 1. 5m)
F25-04000003-8 TR IER T (1162 4) SHIM(t: 1. fm)
26 [F25-04000002 *REES BUSHING , NYLON 1
27 |Fas-04030000 TRk CAM ASSY, SHIFT ROD 1
F25-040300008 THMR 4k CAM ASSY, SHIFT ROD 1
28 |PL-03000023 FHIEE PLUG, HOLE 0IL 1
29 |Pe-03000024 FuEELE GASKET 2
30 |6B/T889. 145 AR 4 B AMS |NUT, LOCKING M3 2
31 |F25-04000023 g qsl’ WATER INLET "B" 1
32 |F25-04000031 RE PLUC, DRALN 1
33 [F5-04000001 KTEEEK LOVER CASING 1




FIS(F0) S5k

FH4s [ATRERE L BHE4 1
PARTS NAME: | LOWER CASING & DRIVE 1
S, PART XO. DESCRIPTION DESCRIPTION 0Ty REMARKS
sEsE |2E5S R A (B 3) AR ) i 4it

3 (GB/TS782-M6x35 7 f MG x 35 BOLT Mox35 1
35 |GB/T861. 1-6 W4 B RE G WASHER | LOCKING 6 1
3 |F15-05000004 KTEERR ANODE, LOVER 1
37 |GB/T5783-Mox20 7 A MG < 00 BOLT Mox20 1
3B |F25-04000021 Hm L TAB, COURSE 1
39 |6B/T820-M5x30 A L AT x 30 SCREW, PAN HEAD M5x30 1
49 |F25-04000022 FA A WATER INLET "4" 1
11 |F25-04000006 I & NUT, PINION 1
12 |F25-04000005 N PINTON 1
15 |F25-04000004-1 FHELERE (1024 | SUM(t: 1. fm)

F25-04000004- FHEHER T 1L 1EX) | STMit 1. 1m)

F25-04600004-3 EHEAERE L2EL [ SHM( 1 dm)

F25-0400000¢-4 ERERERE (1385 |SuMie 1. 3m)

F25-04600004-5 EHEAERE 14K |SHIM( 1. dm)
44 |m 30205 ) B HT A TAPER ROLLER BEARING 1
45 |F25-04020000 NEED S GEAR, FORWARD 1
46 |F25-04060003 TWEAE CLUTCH, DOG 1
47 [F15-06070004 ELRH PIN, CLUTCH 1
18 |F15-06070005 A BER RING, CLUTCH 1
49 |F25-04060006 THhiEE PLUNGER, SHIFT 1
50 (2504060002 BhEHE SPRING, CLUTCH 1
51 [Fs-04060001 EHR SHAFT, PROPELLER 1
2 [F5-04060007 Gl 4E PLATE, REVERSE GEAR 1
53 [F25-04060000 EREA Ak PROPELLER SHAFT ASSY 1
4 [F25-04070004 {EEhEey GEAR, REVERSE 1
55 |F25-04070005-1 AR ERERI (102K | SHIM(t: 1. dm)

F25-04070005-2 EHSERE 1 IEL) | SEM(E 1. 1m)

F25-04070005-3 FESER B (1085 | S (e 1. 2m)

F25-04070005-4 GIRELER I (1584 | SHIM(z 1. 3mn)
56 |F25-04070002 KTRERREHEL 0-RING A 1
57 |GB/T276-6006/P6 pSapev BALL BEARING 1
58 |F25-04070001 KT EERKE COVER, LOWER CASING ]
59 |GB/T290-HK2016 At A 26x20116 ROLLER GEARING 1
60 |F25-04070006 W 20x34x6. 5 0IL SEAL 2
61 [F25-04070003 KTRERRENER 0-RING B ]
62 [OB/T5783-M6x20 7 A L E 6x20 BOLT Mox20 2
63 |F25-04070000 KTEERHKEHS COVER ASSY, LOYER CASING 1
64 |GB/T290 P-2020 At A NEEDLE BEARING 1

PAGE 16 (F 37




VHEDES:

i

PAGE 17 (F 37

FHEL T

KTRERK & AHE4 !

PARTS NAME:

LOWER CASING & DRIVE 2

PART NO
RS

DESCRIPTION
FHAIR DO

DESCRIPTION
FHARED)

REMARKS
#it

F15-00000006

Z I doxll

PIN, DOWEL

F25-02000019

E#4E

WASHER, NYLON

F25-02000004

K

TUPE, WATER

F25-020000048

K

TUPE, WATER

F25-02000005

KEAYREE

GASKET, WATER PIPC

GB/T97.1-10

FaE10

YASHER 10

F25-00000011

T A (1. 2535

BOLT

F25-04000024

RELER

SPACER, PROPELLER

F25-04080000

L E&s

PROPELLER ASSY

F25-04000025

s

SPACER

(B/197.1-14

PR

WASHER 14

F25-04000027

FhARE

NUT

GB/T91-3. 2x25

Fg 3. 2xls

PIN, COTTER ¢ 3. 2x25




A
=

PAGE 18 OF 37

FoELt | &

F)5(F0) =

Puy

PARTS NAME:

ELECTRICAL

10

11

SH. PART O, DESCRIPTION DESCRIPTION 0Ty REMARKS
FE5H | 2ERY RELR (X ARG HE E 5
1 |GB/T6563-Moxd5 AL AT BEATHex 45 [ SCREW , LOCKED Moxd43 3
2 |GB/T97.1-6 T8 6 WASHER 6 8
3 |25-05090001 kb C.D. 1. UNIT ASSY 1
4 | F5-05090002 BKE A C.0.1. LINE ASSY 1
5 |oB/T5783-M6x25 7 B EAMG % 25 BOLT M6x25 3
6 |F25-05090005 EAEREE BT BUSH , IGNITION 3
7 | F5-05090004 FOKEHREE BUSH | DAMPING 3
8§ |F25-05090003 Bk ERE R BRACKET , IGNITION UNIT 1
g |F5-05120000 BERAHk HICH PRESSURE A8SY 1
10 |6B/T5783-M6x30 7 M0 BOLT Méx30 1
11 |F5-05000016 R * CLANP , NYLON 1
12 |DPR6EA-9 NCK KHE SPARKPLUG 2
13 [F15-07010103 MEEIEER 01L PRESSURE SENSOR 1
1¢  |F15-07010101 H4¥E JACKET , INSJULATION 1
15 [F15-07010102 FaAE LEAD WIRE ASSY 1
16 |F25-05010200 REEAf TEMPERATURE CONTROLLER aSS'Y | 1
17 |F25-05010201 hHEE TEMPERATURE CONTROLLER 1
18 |Fes-05010202 BEREE BUSH , TEHPERATURE CONTROLLER | 1
19 |F25-05010203 BHER TR PLATE | TEMPERATURE CONTROLLER | 1
0|25 %60 iE K BAND NYLON 1
1 |oB/T5783-M6x12 7 B MEx 1) BOLT M6 x 12 1




INTARE

PARTS NAME:




FI5(F0) 7

PAGE 20 OF 37

FHELE

Ai54

PARTS NAME:

INTAKE

PART NO.
i

DESCRIPTION
AR )

DESCRIFTION
AR

T
U3

REMARKS
it

F25-05080100

AR BA

SILENCER ASSY, INTAKE

F25-05080009

EEEREERD

BREATHER ASSY

HT-3. 6x150

REAE

CLAMP

F25-05000031

FAH 20x250

HOSE

F25-0508000¢

HAKB

H0SE

F25-02000018

FAEE XA

PIPE, JOINT

GB/T5782-Mox100

FEER MOX100

BOLT, HEXAGON Mox100

F25-05080004

R TERIE

RUBEER, SEAL

F25-05080005

R

FLANGE

F25-05000011

(8:E S

0-RING

F25-05000009

Lk

[NSULATOR

F25-05060001

A

MANTFOLD

F25-05060002

AR

INSERT

F25-05060003

HASEETHHE

GASKET, MANIFOLD

GB/T97.1-6

FaEe

WASHER 6

GB/T5783-M6x25

FRER MoX2S

BOLT, HEXAGON Mox25

HT-3. 63250

xR

CLAMP

F25-05080008

HAgC

H0SE

F25-05080007

HAEH A

BREATHER ASSY

F25-02000017

R

H0SE

F25-05070000

b &R

CARBURETOR ASSY

1
1
b
1
1
1
l
1
1
l
1
1
1
1
3
3
1
1
l
1
1




PAGE 21 QF 37

i

CYLINDERECRANKCASE

;;—5:(

F25 (F20)

PARTS NAME:




FIS(F) ZHFH

PAGE 22 OF 37

FHEL T

St

PARTS NAME:

CYLINDER&CRANKCASE

PART NO.
T

DESCRIPTION
AR )

DESCRIPTION
AR

REMARES
£

F25-05010000

AL 41

CRANKCASE ASSY

F25-00000014

E i ¢ 812

PIN, DOYEL

GB/T5782-M6x35

ALY S

BOLT, HEXAGON M6x33

GB/T5782-M8x80

X A N8N80

BOLT, HEXAGON M8x80

F25-05000007

i

CRANKCASE

GB/T3452.1-97. 5x1.8

OB E 97, 5x1.8

SEAL 97.5x1. 8

GB/T5783-Mox20

75 A EAEMOX20

BOLT, HEXAGON M6x20

F25-05010108

FREREE

GASKET, BREATHER COVER

F25-05010109

FREER

COVER, BREATHER

GB/T5783-Mox20

7o ARAEMEN20

BOLT, HEXAGON Mox20

F25-05010106

Rl LY

HANGER, ENGINE

GB/T5782-M8x35

7 AR MY

BOLT HEXAGON M8x33

F15-04000002

Hoil

BOLT, OIL DRAIN

F15-040006003

B g

WASHER

F25-00000013

AENEHS

GASKET, ENGINE

F4-04000030

BExED

SPRING, FUEL PIPE"B"

F15-07010023

g

(1L CLEANER

Fa-04000036

it

THERMOSTAT

F15-07010022

g

GASKET, THERMOSTAT

F15-07010021

ik 54

COVER, THERMOSTAT

GB/T5783-M6x25

= A HLAMEN05

BOLT Mox23

GB/T97.1-6

FHIES

WASHER 6

GB/T97.1-8

A

WASHER 8

F25-05010113

AR

NIPPLE, HOSE

F25-05010107

RN

CLEANER

F25-05010112

%

QUTER COVER, EXHAUST

F25-03000008

KEA

HOSE

HT-2. 5x60

CLAMP

F15-05000011

REAE

Zi

THREE-WAY PIPE

F25-03000011

KEC

H0SE

F25-03000009

AEB

H0SE

F15-07010003

HLER

BOLT, UNION

F25-05010111

HAEREAS

GASKET, EXHAUST OUTER COVER

F25-05050100

kA

CYLINDER HEAD ASSY

F25-00000014

Efr ¢ 8x12

PIN, DOWEL

F25-05040000

SAk

GASKET, CYLINDER HEAD

F25-05050104

Alle%

VALYE GUIDE BUSH

F15-07040105

A% FE

CIRCLIP, GUIDE BUSH

GB/T5783-M6x25

VB Sial N

BOLT, HEXAGON Mox25

F25-05000002

75 K A A MOAS

BOLT, FLANGE

F25-05000005

Aiikd

COYER, CYLINDER HEAD

F25-05000004

SA kR

SEAL, CYLINDER COVER

GB/T5783-M6x20

75 e 20

BOLT, HEXAGON Mox20




FIS(F2) ZHFH

PAGE 23 0F 37

FHEL T

Rt s

PARTS NAME:

CYLINDER&CRANKCASE

PART NO.
T

DESCRIPTION
AR )

DESCRIPTION
AR

T
U3

REMARES
£

GB/T97.1-6

FHHS

WASHER, PLATE 6

10

F15-07050004

N g

PLUG, OIL

JASO F404-31-025

T 0 &0 B

(-RING

F25-05050007

DRBRuEREr

GASKET

F25-05050006

fba R d

BOLT

F25-02010005

i

ANODE

F15-07010009

GROMMET, ANODE

F15-07010011

i
BAREHE
MR ER

COVER, ANODE

F13-07010012

RS F

PLATE, ANODE

GB/T5783-Mox20

7o ARARMEE20

BOLT, HEXAGON Mox20

GB/T5783-M5x12

= A HAISHT2

BOLT, HEXAGON M5X12

GB/T97.1-5

Fas

WASHER, PLATE 5

F25-05000003

A

WASHER, PLATE

F25-08000005

S

SIGN 5

GB/T5783-M6x35

7 MO 35

BOLT Mox35

F25-05010103

HEI

T 374

F25-05010104

KELL

I 172"

1
1
1
1
l
2
l
l
2
l
l
b
1
7
1
1




F15(F10) EAFHIE

PAGE 24 (F 37

FHELE

R

PARTS NAME:

CRANKSHAFTAPISTON

PART NE.
s

DESCRIPTION
B f )

DESCRIPTION
REAR U

REUARES
it

F25-05020001

i

CRANK SHAFT

F25-05020002

i B

OIL SEAL B

F25-05010302-1

A

MAIN BEARING

UR: BROWN

F25-05010302-2

T

MAIN BEARING

F25-05020204

ETEE

BOLT, CONNECTING ROD

F25-05020203-1

HAT A

PLANE BEARING, CONNECTING ROD

UR: BLACK

F25-05020203-2

PLANE BEARING, CONNECTING ROD

F25-05020101

EHTHE
wE

PISTON

F25-05020105

it 33

PIN, PISTON

F25-05020106

HENEE

CIRCLIP

F25-05020102

&R

PISTON RING |

F25-05020310

FHEg A A

CON-ROD ASSY, BALANCE

F25-05020301

it

PISTON, BALANCE

F25-05000026

tRge

NOT

F25-05020002

i e A

OIL SEAL A

F25-05020103

BAER

PISTON RING I

F25-05020104

A et

COMBINA OIL RING

F25-05020100

ERAH

PISTON ASSY

F25-05020200

A

ROD, CONNECT ING




F15(F20) %4
FHMAR: | AN

PAGE 25 (F 37

PARTS NAME: [ VALVE

PART NE.
s

DESCRIPTION
B f )

DESCRIETION
REAR U

REHARKS
fit

F25-05050001

#51]

VALVE, INTAKE

F25-05050002

AT

VALVE, EXHAUST

F25-05050003

ATREEE

SEAL, VALYE SPRING

F166-010003

Allad

SEAL, VALVE STEM

F25-05050005

51THE

SPRING, VALYE

F15-0704000¢

ATEEEE

RETAINER, VALVE SPRINGRE

F15-07040007

AITEETH

COTTER, VALYE

F15-07040303

REEN

SCREW, VALVE ADJUSTING

F15-07040304

AERE

NUT

F25-05050301

&g

ROCKER

F25-05050009

8 B E T

PLATE 4,BOLT STOPPER

F25-05050011

HERREHER

SPRING

F25-05050019

GEMAAEZRR

BOLT

F25-05050008

G

SHAFT, ROCKER

F25-05050012

B E A

PLATE B, BOLT STOPPER

F25-05050300

GLENS

ROCKER ASSY




F25(F0) 18

PAGE 26 OF 37

R4 | BE

PARTS NAME:

OIL PUMP

PART NE.
s

DESCRIPTION
B f )

DESCRIPTION
REAR U

REHARKS
Fit

F4-04000019

HHE

KEY, WOODRUFF

4x5. 3x13

F25-05050400

R

OIL PUMP ASSY

F25-05000021

EaH it

BELT PULLEY, TIMING

F25-05050016

AR RS

PIN, DOWEL

F25-05000022

LR 2

BUSH, SPRING

F25-05000023

LA

BELT, TIMING

F25-05050013

LR 0T HA

-RING A

11. 6x1. 22

F25-05050014

HlE R IHED

0-RING B

13 8x1.9

GB/TS785-M10x1. 25x40

7 A 0x1. 25x40

BOLT M10x1. 25x40

F25-05050018

A2 E

WASHER, PLATE

F25-05050017

Ak

BELT PULLEY, DRIVEN

F25-05050015

flEfIHEC

(-RING C

F25-05050021

M s e STHS0NTR

(1L SEAL

F25-05050200

DA

CAMSHAFT ASSY

(B/T5782-Mpx35

5 A mMox35

BOLT Mox3s

GB/T87.1-6

Fae

WASHER, PLATE 6

GB/T97.1-10

FHEL

WASHER, PLATE 10




FI5(F0) 7

Eii

1T

PAGE 27 OF 37

REMAH | BZ4
PARTS NAME: | FUEL 1

SK. PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
EL R L K £ A0S RELR D HE E 5
1 |Fe-05000200 by i FUEL PIPE TIE-IN 4SSY 1
2 |oB/T97.1-6 F4H6 WASHER 6 1
3 |6B/T5783-M6x25 7 E MG % 05 BOLT H6x25 1
¢ |Fe-04000030 e % ED SPRING, FUEL PIPE "B" 5
5 F25-03000012 B PIPE , FUEL "4" 1 O 10xD5x550
6 |Fas-03000004 BUTE PIPE, WAVE 1 012x120
7 |aTa s x40 iy ik (LAHP 5
8§ |F15-07080000 AT FILTER ASSY 1
9 F15-07080002 AT CUP ,FILTER 1
10 |6B/T3452.1-32. 5x1.8  |MEATEHE $30 5x1.8 WASHER , CUP FILTER 9 32.5:1.8 | 1
11 |F15-07080001 KR ELEMENT, FILTER 1
12 |GB/T6170-M8 HE NS NUT 8 1
13 |F25-0500002 W% PIPE, WAVE 1 ©12300
14 |F23-05000012 Bl PIPE, FUEL ! O 10xD5x350
15 |F25-05000033 W PIPE, WAVE 1 @12x120




FI5(F0) 7

£

PAGE 28 (F 37

Ediegf | BlA4
PARTS NAME: | PUEL 1
S, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARES
sEsE |2E5S R4 B3 AR ED i 4it
16 [F25-05000032 RS () HOSE 1 D10xD35x180
17 [F25-05000018 HARE R BRACKET, FASTNESS 1
18 |OB/TS783-Mgx30 7 AE MO0 BOLT M§x30 )
19 |CB/T97.1-6 T4E6 WASHER 6 )
W [IB/TIT 04 1k (OB R E 2 T X3 0-RING 24.7x3.1 1
21 |F25-05130000 AR A% FUEL PUMP ASSY 1
20 |F25-05130004 £E PLUNGER 1
23 |F25-05130003 EERE SPRING , PLUNCER 1
24 |PI5-05130001 BRI SEAT, FUEL PUMP 1
25 | GB/T6170-MS 7 AEES NUT M5 4
26 |F5-05130002 ol # SPRING, DIAP HRACM 1
27 | GB/T309-4x16. 5 A b 4x16. 5 ROLLER NEEDLE ¢ dx16. S 1
28 | R25-05130100 [ 4 A4 DIAP HRACM ASSY 1
29 | F4-04090011 W] BB ATMSxS SCREW, VALVE 1
30 |GB/T848-3 ANED SMALL WASHER 3 ?
3| FA-04090005 =X PLATE )
3 | GB/TE1T0-M3 HAREM NUT M3 2
335 [F25-05130201 R R FUEL PUMP SHELL 1
34 |F25-05130005 LR DIAPHRACH, TOP 1
35 |FI5-05130006 B RS SEAL , FUEL PUMP 1
36 [F25-05130007 BaRE COVER, FUEL PUMP 1
37 |CB/T818-M5x45 Ak L BTN xd5 SCREW, PAN HEAD M5xd45 4
3% [08/797.18 T4E8 WASHER 8 1
39 |GB/TS783-M8x14 75 FEMS x 14 BOLT M8x14 1
40 |F25-05000017 A g BRACKET , FILTER CUP 1




F15(F20) %

F il

T

PAGE 29 OF 37

FHELE

£

PARTS NAME:

STARTER




L}

F15(F20) %4

F i

PAGE 30 0F 37

FEELR | R
PARTS NAME: | STARTER
S, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARES
sEen | B RFA A D L5 0 %e &
1 [F25-05160000 R BEH# STARTER ASSY 1
2 |eB/Ts783-M6x25 A AEMox0S BOLT Mox1S 1
3 |oB/197.1-6 F4ES WASHER, PLATE ¢ g
¢ |Fs-05160100 RilBAz 4k CASE, STARTER I
5 |Fis-05150003 e B % SPRING, ARRESTER !
6 |Fas-05150005 RS SPRING, TENSION 1
7 [Fs-05160001 e ARRESTER l
8 |FI5-05150006 o BE & ARRESTER, CHANGELESS 1
0 |oR/TSIES-FST4. 8x06 |57 L E S HRATSTY. 8x26 (B [SCREW TAPPING ST4. 826 3
10 [Fs-05160004 ot B PAYL, DRIVE 1
11 [Fes-05180301 Hibd WHEEL, START-UP 1
17 |Fas-05160304 e FEE PAWL, DRIVE SPRING !
13 |F25-05150305 s+ PAWL, DRIVE 2
14 |oB/T896- T4 CIRCLIP 6 !
15 [|F5-05160018 JEA AT PLATE, DRIVE BOLT 1
16 |F25-05160017 #a R PLATE, DRIVE 1
17 |Fas-05160016 AR SPRING, DRIVE PLATE 1
18 |F25-05160014 AR REE SEAT, SPAING 1
19 |F25-05150013 RO RERRIEL S CUSHION, SPRING, SEAT 1
70 |F25-05160009 KahEE b AXES, PULLEY 1
2 |oB/Ts783-M6x30 LAl BOLT H6x30 1
2 |oB/75287-6 A BHS VASHER, OUTSIZE 6 1
23 |F25-05150008 HHRE PUTIEY, STARTLINC l
24 |R2S-05160019 TR AE 0 5xl. 8% START LING l
25 [Fs-05150012 ks JACKET, RUBBER 1
2% [Fa-0d130102 RAFHE COVER l
2 |F25-05160021 FHimEH DAMPING 1
% |Fos-05160501 Hih HANDLE, STARTER l
29 |Fs-05160401 g FRAME, STARTER 1
30 |6B/T5783-M8x10 A MO0 BOLT H6x10 2
1 [Fs5-00000012 FEGLS SPRING 1
37 |FIs-05000028 Hlah BE EAR STAY, CABLE COMP 1
33 |GB/TS783-M5x12 AAERMS] BOLT M5x1? 1
3¢ |FI5-05160007 F£ 41 SPRING l
35 |6B/195-5 A4S BIG WASHER S 1
3% |oB/170. 1-48x12 7 f VAR Bx BOLT M8x1? )
37 [F25-05600027 RihE JUMP START, AXES 1
38 |FI5-05600026 e NUT, PLYWHEEL 1
39 |F25-05000025 TS VASHER, FLYVHEEL NUT 1
40 |P25-05150000 Rl FLYWHEEL SaAY 1
4 fop/170. 15505 A7 LN 05 BOLT M5x25 3
4y |F23-05140000 kA STATOR ASSY l
43 [F5-05000034 HEA D390 RIPPLE JACKET 1




F15(F20) £/

1T

F il

PAGE 31 0F 37

FAMLR | R E
PARTS NAME: | STARTER
S, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARES
sEaE | 2kt BEL R ) B4 6 ) R &
44 |0B/T5783-M5x16 ARSI BOLT M5x15 )
g5 |0B/197.1-5 FAHS WASHER, PLATE 5 )
g6 [F25-05110000 S EA COIL, PULSER 1
07 |F25-05000024 TR KEY, SEMISIRCLE FLYWREEL 1
48 |oB/TS783-M6x20 A A0 BOLT MoxZ0 )
49 |0B/T93-6 BEHHS WASHER SPRING 6 )
59 T2 5x60 BF L E60x). S CLAMP 1
51 |FE3-05160402 KR SEAL, FROTHY RUBBER 1
57 |F25-05160403 oz KOG, UNCORK 1
53 |F15-07130303 eI SIMP INDICATOR LIGHT !
56 |0B/T848-5 NS SMALL WASHER S 3
55 |GB/T839. 1-M6 FAREERATEEMG  |LOCK NUT Mo )
5 |F25-05110001 BAEE INSULATED PLUG )
57 |F25-05160200 Bl Bk CABLE COMP, STARTER STOP 1
g |F2s-05160015 i SPRING, VOLUTE 1
59 [F25-08000005 178 ez § 1
60 [Fa5-08000105 1Rl |MARK 5 1
61 [Fas-12000012 trlg12 ek 12 ]




FIS(F20) E@FE  [mcrsiery
TAbLE: |maan

PARTS NAME: | TOP COWLING ASSY

PART NO. DESCRIPTION DESCRIPTION REMARKS
THRS EHAM D) EHA () #iL

F25-06006000 B4 TOP CONLING ASSY
F35-06000001 e TOP COWLING
F25-08000001 i (iR 1

F35-05000007 IFES &3 FLAT BOLT

F25-05000005 EHAER LUSHION, BACK POTHOOK
F15-06000100 A BACK POTHOOK ASSY
GB/T6184-M6 b B AE o A g S G KUT M6

F25-06000003 NERFEL COVER, TOP COWLING MUFFLE
F4-06000004 wES R WASHER, RUBBER
GB/T845-STS.5x19 |5k f o BEATSTS. 5x19  [SCREW, PAN HEAD ST5. 5419
F25-05000002 REFRIEE SEAL

F25-06000004 pid POTHOOK, FRONT
F15-06000006 R A FLAT BOLT "B"
F25-08000002 B a2

F25-08000003 FRIE s 5

F15-08000004 i HARK 4




F15(F20) %4

PAGE 33 OF 37

TREAR | BbE

PARTS NAME:

FUEL TANK

ooy
Py

PART NE.
ek

DESCRIPTION
B f )

DESCRIETION
REAR U

REARLS
it

F15-09000000

HE R,

OIL TUBE ASSY

F15-10000000

A

FUEL TANK ASSY

F15-10010000

WATEA

COVER ASSY, FUEL TANK

GB/T818-M5x16

B LA X 16

SCREW , PAN HEAD M3x16

GB/T97.1-5

FHES

WASHER 5

F15-10020000

A¥ireA

OLEOMETER ASSY

F15-10000003

e

GASKET

F15-10000002

HAEHEH

STRAINER

oo | o en | =] wa ] e | m

F15-10000001

A A

FUEL TANK




PAGE 34 OF 37

TR

APPENDIX 1 (REPARE KIT)

PARTS NAME:




F25 (F20) 245t

PAGE 35 (F 37

FHEL

i1 (B A)

PARTS NAME:

APPENDIX 1 (REPARE KIT)

PART NE.
T

DESCRIPTION
B0

DESCRIPTION
B8

0Ty

RBARES
fit

F25-05080004

HANERE

RUBBER SEAL

F25-05000011

LELHOYHE

(-RING

F25-05060003

HAHEEFHE

GASKET , MANIFOLD

F25-05050021

Stk

OIL SEAL

3T x50xTR

F25-05050007

D BRER L

GASKET

F25-05040000

SEA

GASKET . CYLINDER HEAD

F15-040006003

Ao G 8

WASHER

F25-05010108

THERREHE

GASKET , BREATHER CONER

F23-05020003

iy S 24D

OIL SCAL B

(3x53x6R

F25-05000024

LhrER

KEY , SEMICIRCLE FLYWHEEL

4.8x6.5(6) x 18

F25-05020002

e 2

(IL SEAL 4

35 % 46. 83 x 6L

GB/T3452.1-97. 5x1. 8

O B HE97. 5% 1.8

(-RING 97. 5x1.8

F25-05050014

Al KO HB

(-RING B

13.8x1.9

F25-05050013

Al RO

(HRING &

11.6x1.22

F25-05050015

FlROMEC

(HRING C

33.5x1.9

F25-05010111

HASREHE

GASKET , EXHAUST OUTER COVER

F25-00000013

LGt

GASKET , ENGINE

F15-07010022

gD

GASKET, THERMOSTAT

JAS0 F404-31-025

T 0 EOME

(-RING

IB/T7757. 2-24. 7x3.1

OB 4824, T 31

(-RING 24.7x3.1

F25-05000004

REATEEY

SEAL, CYLINDER COVER




PAGE 36 0F 37

e

;;—E(

F23 (F20)

=
—
=)
[ o)
="
=
[ Y
[ ]
—| ==
ﬁl_g
ot | B2
= =
S| 8
im.w
==
| =
= wn
¥ | =
o =
il




FSEW)RGFE  |eyoey

FAfLR | R BES

PARTS NAME: APPENDIX 2 (REPARE KIT)

PART XNO. DESCRIPTION DESCRIPTION 0Ty REMARKS
AeE | 2ERY RELR (X ARG HE 4t
1 |0B/T3450.1-25. 842, 65 |ORE25. 8% 2. 65 0-RING 25.8x2. 65 2
2 |Fes-02000003 K ARERE GASKET, WATER PIPE 1
3 |F25-04050004 KETHE DAMPER, WATER P1PE 1
g |F25-04050002 *EAE SHELL , INNER 1
5 |F25-04050003 KEFEOH T HE 0-RING 1
6 |F25-04040000 KR SRR IMPELLER ASSY 1
7 |F25-04000014 AR OUTER PLATE 1
g |F25-04000013 ki WATER SEAL 1
g |F15-05020004 04 0-RING ]
19 |F25-04000009 BEEHE SEAL 1
11 |F25-04010003 Bahdhig#d x 36 %6 0IL SEAL, DRIVE SHAFT 2
17 [Fas-04000015 TR% SEMICIRCULAR KEY 1
13 [Fa-03000024 FEEEAE GASKET 2
14 [F15-04070002 KTEEREKENE 4 0-RING A 1
15 |F25-04070006 WA x 3465 0IL SEAL )
16 |F25-04070003 KTREEEKLOVE B 0-RING B )
17 |F25-02000011 Fa544 GASKET, XHAUST PIPE 1
18 |F15-04000003 RpEEak WASHER 1
19 [F25-02010007 FAs g GASKET, UPPER CASING 1
20 [F25-02010006 el 4 b GASKET, RELIEF VALYE 1
11 |F25-02010002 AT 0IL SEAL 1




	F20,F25-BM parts catalogue_页面_01
	F20,F25-BM parts catalogue_页面_02
	F20,F25-BM parts catalogue_页面_03
	F20,F25-BM parts catalogue_页面_04
	F20,F25-BM parts catalogue_页面_05
	F20,F25-BM parts catalogue_页面_06
	F20,F25-BM parts catalogue_页面_07
	F20,F25-BM parts catalogue_页面_08
	F20,F25-BM parts catalogue_页面_09
	F20,F25-BM parts catalogue_页面_10
	F20,F25-BM parts catalogue_页面_11
	F20,F25-BM parts catalogue_页面_12
	F20,F25-BM parts catalogue_页面_13
	F20,F25-BM parts catalogue_页面_14
	F20,F25-BM parts catalogue_页面_15
	F20,F25-BM parts catalogue_页面_16
	F20,F25-BM parts catalogue_页面_17
	F20,F25-BM parts catalogue_页面_18
	F20,F25-BM parts catalogue_页面_19
	F20,F25-BM parts catalogue_页面_20
	F20,F25-BM parts catalogue_页面_21
	F20,F25-BM parts catalogue_页面_22
	F20,F25-BM parts catalogue_页面_23
	F20,F25-BM parts catalogue_页面_24
	F20,F25-BM parts catalogue_页面_25
	F20,F25-BM parts catalogue_页面_26
	F20,F25-BM parts catalogue_页面_27
	F20,F25-BM parts catalogue_页面_28
	F20,F25-BM parts catalogue_页面_29
	F20,F25-BM parts catalogue_页面_30
	F20,F25-BM parts catalogue_页面_31
	F20,F25-BM parts catalogue_页面_32
	F20,F25-BM parts catalogue_页面_33
	F20,F25-BM parts catalogue_页面_34
	F20,F25-BM parts catalogue_页面_35
	F20,F25-BM parts catalogue_页面_36
	F20,F25-BM parts catalogue_页面_37
	F20,F25-BM parts catalogue_页面_38
	F20,F25-BM parts catalogue_页面_39

